14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-1

PARTS BREAKDOWN August 2012 to present
RCM-1250C

€ILL-1LL (888) XV 911+-LTZ (008) 0L906 VO ‘sBunds o4 mues -aay uosners 7611 NN

REFER TO PLATFORM AND
RAMP ASSEMBLY

16

2 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-1

Pos CPN Qty Description

2 1 Please call customer service

3 226852-04 1 RUNNER ASSEMBLY, R.H

4 252460 1 SPRING

5 221497 1 ROLL PIN, 3/8” X 1-1/2” LG.

5A 221416 1 ROLL PIN, 3/8” X 2” LG.

6 224576 1 HEX SOCKET SET SCREW

7 252999 1 TORSION BAR

10 224470 1 HINGE PIN REPLACEMENT

12 225823 1 SEAL KIT, HYDRAULIC CYLINDER

13 030327 1 JAM NUT, 1/2-20

14 226772 1 PAD SLIDER

15 227350 1 PAD SLIDER

16 226917-01 1 LEAF CHAIN, R.H

17 226917-02 1 LEAF CHAIN, L.H. 96” W BODY

17 1 Please call customer service

18 226917-03 1 LEAF CHAIN, L.H. 90" W BODY

18 226854-03 1 PIN, LEAF CHAIN

19 226931-01 1 ADJUSTING SCREW

20 224337 1 BEARING, THRUST TYPE

21 224338 1 BEARING, PLAIN CYLINDRICAL TYPE
22 223670 1 SHAFT WELDMENT

23 223672-02 1 SHEAVE ASSEMBLY, 2" DIA

24 030707 1 HEX BOLT, 1/47-20 X 3/4” LG.

25 030351 1 LOCKWASHER, 1/4” 1.D.

11 1 Please call customer service

1 252983-02 1 PLATFORM WELD'T (30"+6”) 96" W BODY
1 252983-01 1 PLATFORM WELD'T (30”+6”) 90" W BODY
1 252983-03 1 PLATFORM WELD'T (30”+6”) 84” W BODY

3 of 31




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-2

PARTS BREAKDOWN August 2012 to present
RCM-1250C - Continued

CILL-1LL (888) XV 911H-LTT (008) 0L906 VO ‘sBuudg o4 eues -aay uosners 17611 [INJQ XTI

REFER TO PLATFORM AND
RAMP ASSEMBLY

18

4 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-2

Pos CPN Qty Description

27 226849 1 DRIVE CARRIAGE WELDMENT
28 223672-01 1 SHEAVE ASSEMBLY, 3” DIA.

29 800234-02 1 HOSE, 1/4” X 48” LG.

30 224508 1 COVER, CYLINDER, 96” W BODY
30 226847 1 COVER, CYLINDER, 90” W BODY
30 226779 1 COVER, CYLINDER, 84” W BODY
31 030014 1 HEX BOLT, 5/16-18 X 5/8” LG.

32 030554 1 LOCKWASHER, 5/16” I.D.

33 203877 1 NUT RETAINER

34 226832-01 1 COLUMN FRAME WELD'T, 96” LG.
34 226832-02 1 COLUMN FRAME WELD'T, 90" LG.
34 226832-03 1 COLUMN FRAME WELD'T, 84” LG.
35 250916 1 ELEC.SW/HARN ASSY 240"LG CAM
36 226855 1 COTTER PIN, 1/16” DIA. X 1-1/2” LG.
37 252461 1 BRACKET, STOP, L.H.

38 252467 1 LOCKING BRACKET

39 252466 1 BRACKET, STOP, RH

40 252473 1 HANDLE

41 251711 1 BRACKET, SWITCH

42 251028 1 CHANNEL

43 252464 1 PLATFORM STOP

44 250265 1 BRACKET

45 250266 1 RETAINER

26 030306 1 HEX NUT, 1/4”-20

5 of 31




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-AB-1

RCM-1250C AB August 2012 to present

€ILL-1LL (888) XV 911p-LTT (008) 0L906 VO ‘sBunds oy eues oy uosners 17611 _[NIQYT

REFER TO PLATFORM AND
RAMP ASSEMBLY

1]
=T

20

6 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-AB-1

Pos CPN Qty Description

4 252460 1 SPRING

5 221497 1 ROLL PIN, 3/8” X 1-1/2” LG.

5A 221416 1 ROLL PIN, 3/8” X 2" LG.

6 224576 1 HEX SOCKET SET SCREW

7 252999 1 TORSION BAR

10 224470 1 HINGE PIN WELDMENT

12 225823 1 SEAL KIT, HYDRAULIC CYLINDER

13 030327 1 JAM NUT, 1/2-20

14 226772 1 PAD SLIDER

15 227350 1 PAD SLIDER

16 226917-05 1 LEAF CHAIN, R.H.

17 226917-06 1 LEAF CHAIN, L.H. 96” W BODY

17 1 Please call customer service

17 1 Please call customer service

18 226854-03 1 PIN, LEAF CHAIN

19 226931-01 1 ADJUSTING SCREW

20 224337 1 BEARING, THRUST TYPE

21 224338 1 BEARING, PLAIN CYLINDRICAL TYPE
22 223670 1 SHAFT WELDMENT

23 223672-02 1 SHEAVE ASSEMBLY, 2” DIA.

24 030707 1 HEX BOLT, 1/4"-20 X 3/4” LG.

25 030351 1 LOCKWASHER, 1/4” I.D.

2 1 Please call customer service

3 1 Please call customer service

11 1 Please call customer service

1 252983-02 1 PLATFORM WELD'T (30"+6”) 96" W BODY
1 252983-01 1 PLATFORM WELD'T (30”+6”) 90" W BODY
1 252983-03 1 PLATFORM WELD'T (30”+6”) 84” W BODY

7 of 31




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-AB-2

RCM-1250C AB - Continued August 2012 to present

€ILL-TLL (888) XV 911+-LZT (008) 0,906 VO ‘sBunds oy wues -oay uosneis 12611 [INJQXYTN

REFER TO PLATFORM AND °
RAMP ASSEMBLY B

22

8 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1250C-AB-2

Pos CPN Qty Description

27 226849 1 DRIVE CARRIAGE WELDMENT

28 223672-01 1 SHEAVE ASSEMBLY, 3" DIA.

29 800234-02 1 HOSE, 1/4” X 48” LG.

30 224508 1 COVER, CYLINDER 96” W BODY

30 226847 1 COVER, CYLINDER 90" W BODY

30 226779 1 COVER, CYLINDER 84” W BODY

31 030014 1 HEX BOLT, 5/16-18 X 5/8” LG.

32 030554 1 LOCKWASHER, 5/16” I.D.

33 203877 1 NUT RETAINER

34 226831-01 1 COLUMN WELDMENT 96” LG.

35 226831-02 1 COLUMN WELDMENT 90” LG.

35 226831-03 1 COLUMN WELDMENT 84” LG.

35 250916 1 ELEC.SW/HARN ASSY 240"LG CAM
36 226855 1 COTTER PIN, 1/16” DIA. X 1-1/2” LG.
37 225033-01 1 UPPER PULLEY SUPPORT WELDMENT, L.H.
38 225033-02 1 UPPER PULLEY SUPPORT WELDMENT, R.H.
39 224479 1 UPPER PULLEY SHAFT

40 030410 1 ROLL PIN, 1/4” DIA. X 1-1/2” LG.

41 225229 1 BOLT GR5 3/8-NFX5-/12 ZC

42 252461 1 BRACKET, STOP, LH

43 252467 1 LOCKING BRACKET

44 252466 1 BRACKET, STOP, RH

45 252473 1 HANDLE

46 251711 1 BRACKET, SWITCH

47 251028 1 CHANNEL

48 252464 1 PLATFORM STOP

49 250265 1 BRACKET

50 250266 1 RETAINER

26 030306 1 HEX NUT, 1/47-20

9 of 31




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-1

RCM-1600C August 2012 to present

e 18 13

39 jO
jé %ﬂ‘(
41 A
. ,\\\ @

3% 20

REFER TO PLATFORM AND
RAMP ASSEMBLY

€1LL-1LL (888) XV 911H-LTT (008) 0,906 VO ‘sBunds oy wues -aay uosneis 17611 [NJQ XYW

24

10  of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-1

Pos CPN Qty Description

2 226852-01 1 RUNNER ASSEMBLY, L.H.

3 226852-02 1 RUNNER ASSEMBLY, R.H.

4 252460 1 SPRING

5 221497 1 ROLL PIN, 3/8” X 1-1/2” LG.

5A 221416 1 ROLL PIN, 3/8” X 2” LG.

6 224576 1 HEX SOCKET SET SCREW

7 252999 1 TORSION BAR

10 224470 1 HINGE PIN WELDMENT

12 225823 1 SEAL KIT, HYDRAULIC CYLINDER

13 030327 1 JAM NUT, 1/2-20

14 226772 1 PAD SLIDER

15 227350 1 PAD SLIDER

16 226916-01 1 LEAF CHAIN, R.H.

17 226916-02 1 LEAF CHAIN, L.H. 96” W BODY

17 226916-03 1 LEAF CHAIN, L.H. 90" W BODY

17 226916-04 1 LEAF CHAIN, L.H. 84” W BODY

18 226854-03 1 PIN, LEAF CHAIN

19 226931-01 1 ADJUSTING SCREW

20 224337 1 BEARING, THRUST TYPE

21 224338 1 BEARING, PLAIN CYLINDRICAL TYPE
22 223670 1 SHAFT WELDMENT

23 223672-02 1 SHEAVE ASSEMBLY, 2” DIA.

24 030707 1 HEX BOLT, 1/47-20 X 3/4” LG.

25 030351 1 LOCKWASHER, 1/4” 1.D.

11 1 Please call customer service

1 252984-02 1 PLATFORM WELD'T (30"+6”) 96" W BODY
1 252984-01 1 PLATFORM WELD'T (30”+6”) 90" W BODY
1 252984-03 1 PLATFORM WELD'T (30”+6”) 84” W BODY

1 of 31




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-2

RCM-1600C - Continued August 2012 to present

REFER TO PLATFORM AND ‘
RAMP ASSEMBLY

CILL-1LL (888) XV 911t-LTT (008) 0,906 VO ‘sBunds o4 mues -aay uosners 17611 NI YT

26

12 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-2

Pos CPN Qty Description

27 226849 1 DRIVE CARRIAGE WELDMENT
28 223672-01 1 SHEAVE ASSEMBLY, 3” DIA.

29 800234-02 1 HOSE, 1/4” X 48” LG.

30 224508 1 COVER, CYLINDER 96” W BODY
30 226847 1 COVER, CYLINDER 90” W BODY
30 226779 1 COVER, CYLINDER 84” W BODY
31 030014 1 HEX BOLT, 5/16-18 X 5/8” LG.
32 030554 1 LOCKWASHER, 5/16” I.D.

33 203877 1 NUT RETAINER

34 226832-01 1 COLUMN WELDMENT 96” LG.
34 226832-02 1 COLUMN WELDMENT 90” LG.
34 226832-03 1 COLUMN WELDMENT 84" LG.
35 250916 1 ELEC.SW/HARN ASSY 240"LG CAM
36 226855 1 COTTER PIN, 1/16” DIA. X 1-1/2” LG.
37 252461 1 BRACKET, STOP, LH

38 252467 1 LOCKING BRACKET

39 252466 1 BRACKET, STOP, R.H.

40 252473 1 HANDLE

41 251711 1 BRACKET, SWITCH

42 251028 1 CHANNEL

43 252464 1 PLATFORM STOP

44 250265 1 BRACKET

45 250266 1 RETAINER

26 030306 1 HEX NUT, 1/4”-20

13 of 31




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-AB-1

RCM-1600C AB August 2012 to present

€ILL-ILL (888) XV 9114-LTT (008) 0L906 VO ‘sBunds o4 eues -aay wosners 17611 _[NJQ YT

REFER TO PLATFORM AND
RAMP ASSEMBLY

1]

28

14 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-AB-1

Pos CPN Qty Description

2 226663-01 1 RUNNER ASSEMBLY, L.H.

3 226663-02 1 RUNNER ASSEMBLY, R.H.

4 252460 1 SPRING

5 221497 1 ROLL PIN, 3/8” X 1-1/2” LG.

5A 221416 1 ROLL PIN, 3/8” X 2” LG.

6 224576 1 HEX SOCKET SET SCREW

7 252999 1 TORSION BAR

10 224470 1 HINGE PIN WELDMENT

12 225823 1 SEAL KIT, HYDRAULIC CYLINDER

13 030327 1 JAM NUT, 1/2-20

14 226772 1 PAD SLIDER

15 227350 1 PAD SLIDER

16 226916-05 1 LEAF CHAIN, R.H.

17 226916-06 1 LEAF CHAIN, L.H. 96” W BODY

17 226916-07 1 LEAF CHAIN, L.H. 90" W BODY

17 226916-08 1 LEAF CHAIN, L.H. 84” W BODY

18 226854-03 1 PIN, LEAF CHAIN

19 226931-02 1 ADJUSTING SCREW

20 224337 1 BEARING, THRUST TYPE

21 224338 1 BEARING, PLAIN CYLINDRICAL TYPE
22 223670 1 SHAFT WELDMENT

23 223672-02 1 SHEAVE ASSEMBLY, 2” DIA.

24 030707 1 HEX BOLT, 1/47-20 X 3/4” LG.

25 030351 1 LOCKWASHER, 1/4” 1.D.

11 1 Please call customer service

1 252984-02 1 PLATFORM WELD'T (30"+6”) 96" W BODY
1 252984-01 1 PLATFORM WELD'T (30”+6”) 90" W BODY
1 252984-03 1 PLATFORM WELD'T (30”+6”) 84” W BODY

15  of 31




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-AB-2

RCM-1600C AB - Continued August 2012 to present

CILL-1LL (888) XV 911H-LTT (008) 0L906 VO ‘sBunds o4 mues -aav uosneis 12611 [NJOXNIM

X / l
REFER TO PLATFORM AND ) 8

RAMP ASSEMBLY

30

16 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PARTS BREAKDOWN RCM 1600C-AB-2

Pos CPN Qty Description

27 226849 1 DRIVE CARRIAGE WELDMENT

28 223672-01 1 SHEAVE ASSEMBLY, 3” DIA.

29 800234-02 1 HOSE, 1/4” X 48" LG.

30 224508 1 COVER, CYLINDER 96” W BODY

30 226847 1 COVER, CYLINDER 90” W BODY

30 226779 1 COVER, CYLINDER 84” W BODY

31 030014 1 HEX BOLT, 5/16-18 X 5/8” LG.

32 030554 1 LOCKWASHER, 5/16” 1.D.

33 203877 1 NUT RETAINER

34 226831-01 1 COLUMN WELDMENT 96” LG.

34 226831-02 1 COLUMN WELDMENT 90” LG.

34 226831-03 1 COLUMN WELDMENT 84" LG.

35 250916 1 ELEC.SW/HARN ASSY 240"LG CAM
36 226855 1 COTTER PIN, 1/16” DIA. X 1-1/2” LG.
37 225033-01 1 UPPER PULLEY SUPPORT WELDMENT, L.H.
38 225033-02 1 UPPER PULLEY SUPPORT WELDMENT, R.H.
39 224479 1 UPPER PULLEY SHAFT

40 030410 1 ROLL PIN, 1/4” DIA

41 225229 1 BOLT GR5 3/8-NFX5-/12 ZC

42 252461 1 BRACKET, STOP, LH

43 252467 1 LOCKING BRACKET

44 252466 1 BRACKET, STOP, RH

45 252473 1 HANDLE

46 251711 1 BRACKET SWITCH

47 251028 1 CHANNEL

48 252464 1 PLATFORM STOP

49 250265 1 BRACKET

50 250266 1 RETAINER

26 030306 1 HEX NUT, 1/4”-20

17 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PLATFORM & RAMP ASSEMBLY

€ILL-1LL (888) XV 911t-L2T (008) 0,906 VO ‘s3uudg o4 eues -aay vosneis 17611 [INJQXYIN

(3 PLACES)

7 \\ A
(3 PLACES)

PLATFORM & RAMP ASSEMBLY August 2012 to present

e 3
b4

REFER TO RH HINGE
ASSEMBLY

32

18  of 31




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PLATFORM & RAMP ASSEMBLY

Pos CPN Qty Description

2 225985 1 PIPE, SCH-80, 3/4" X 60" LG.

3 253516 1 BUMPER, 1" X 2" DIA.

4 900061-5 1 FLAT HEAD SCREW, 3/8"-16 X 1-1/4" LG.

5 900061-6 1 FLAT HEAD SCREW, 3/8"-16 X 1-1/2" LG.

6 030955 1 NUT, 3/8"-16, SELF LOCKING

7 030556 1 FLAT WASHER, 3/8"

8 253876 1 LH HINGE ASSEMBLY

8A 078202 1 PIN COLLAR, 3/4" X 1-1/2" O.D.

8B 221416 1 ROLL PIN, 3/8" X 2" LG.

8C 253517 1 BUSHING, 3/4"

8D 253528 1 PIN

8E 253541 1 BEARING, 1" X 2" LG, SELF LUBE

8F 253878 1 HINGE ARM WELDMENT, LH

9 260447-01 1 PLATFORM 80" LG.

9 260447-02 1 PLATFORM 91” LG.

9 260447-03 1 PLATFORM 84” LG.

1 260449-01 1 ALUMINUM RAMP 3/8 " X 10" X 81-3/4" LG.
1 260449-02 1 ALUMINUM RAMP 3/8 " X 10" X 87-3/4" LG.
1 260449-03 1 ALUMINUM RAMP 3/8 " X 10" X 76-3/4" LG.

19  of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM RH-HINGE ASSEMBLY

- . . p 3 8 d ~ ~ » n
€I1LL-1LL (888) XV 9114-LTT (008) 0,906 VO ‘sBuuds o4 wues -aay uosners 12611 [NJQYTW

RH HINGE ASSEMBLY

34

August 2012 to present

20

of 31




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM RH-HINGE ASSEMBLY

Pos CPN Qty Description

2 078202 1 PIN COLLAR, 3/4" X 1-1/2" O.D.

3 221416 1 ROLL PIN, 3/8" X 2" LG.

4 252460 1 TORSION SPRING

5 253517 1 BUSHING, 3/4"

6 253528 1 PIN

7 253533 1 LOCKING CAM

8 253537 1 LOCKING ARM WELDMENT

9 253538 1 PIN WELDMENT

10 253541 1 BEARING, 1" X 2" LG, SELF LUBE
11 253542 1 BEARING, 1/2" X 1/2" LG, SELF LUBE
1 030406 1 ROLL PIN, 1/8" X 1" LG.

21 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST

RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PUMP ASSEMBLY 12 VOLT (GRAVITY DOWN)

€ILL-1LL (888) XV 911-LZT (008) 0£906 VO ‘sBunds oy wues -aay uosneis 17611 _[NJQXTW

August 2012 to present

PUMP ASSEMBLY 12 VOLT (GRAVITY DOWN)

5 (KIT)

I SOCKET HEAD
PR Rl

RETAINER CAPSCREW

L d

|
L}
L]
4

BALL a0 .
> L
.~'..---‘::'----...... e
.O L3
K VALVE ‘s,
2, 2A . SPRING CAP \@
L *
] .
+ SPRING @ s
g GUIDE , S
v % \ O-RING *
| ) L ]
. L]
A ) A [
€, ADJUSTING ,*
s SCREW ¢
> *

. STEEL .
*e.. BALL _.*

36

22 of 3




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PUMP ASSEMBLY 12 VOLT (GRAVITY DOWN)

Pos CPN Qty Description

2 253353 1 VALVE, SOLENOID 2-WAY, 12 VOLTS DC
2A 226594 1 O-RING KIT, 2-WAY VALVE (NOT SHOWN)
4 260261 1 OIL SEAL

5 251885 1 CHECK VALVE KIT

6 260229 1 RELIEF VALVE KIT

7 229193 1 FILLER / BREATHER CAP

8 251882 1 RESERVOIR, 3 QT.

9 260250 1 INLET FILTER

10 251881 1 PUMP ASSEMBLY (CAST IRON)

10 290001 1 PUMP ASSEMBLY (3-PIECE)

11 251884 1 O-RING

12 260236 1 DRIVE PLATE ASSEMBLY, 5"

13 262966 1 BUS BAR

14 262939 1 STARTER SOLENOID, 12 VOLTS DC

15 229202 1 CAP SCREW, HEX WASHER HEAD

1 229272 1 MOTOR, 12 VOLTS DC

23 of 3




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PUMP ASSEMBLY 24 VOLT (GRAVITY DOWN)

August 2012 to present
PUMP ASSEMBLY 24 VOLT (GRAVITY DOWN)

E 5 (KIT)
O I SOCKET HEAD
= RETAINER anla, CAPSCREW
@
S SPRING
wn
& STEEL
§ BALL \'
§> 6 (KIT)
‘ .
w 0
£
s 2, 2A SPRING
2 . ‘
o
% + SPRING .
= . GUIDE -
(=}
@ . o RING *
" . ]
h “ .'
> ADJUSTING &
e SCREW ,*
S Q .
= . STEEL .
3 L BALL _,°
)
()
=
%]
o
e
=
o
les)
>
&
>
[oe]
A
~J
Z,
4
~J
)

15

38

24 of 3




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PUMP ASSEMBLY 24 VOLT (GRAVITY DOWN)

Pos CPN Qty Description

2 290079 1 VALVE, SOLENOID 2-WAY, 24 VOLTS DC
2A 226594 1 O-RING KIT, 2-WAY VALVE (NOT SHOWN)
4 260261 1 OIL SEAL

5 251885 1 CHECK VALVE KIT

6 260229 1 RELIEF VALVE KIT

7 229193 1 FILLER/BREATHER CAP

8 251882 1 RESERVOIR, 3 QT.

9 260250 1 INLET FILTER

10 251881 1 PUMP ASSEMBLY (CAST IRON)

10 290001 1 PUMP ASSEMBLY (3-PIECE)

11 251884 1 O-RING

12 260236 1 DRIVE PLATE ASSEMBLY, 5"

13 262966 1 CABLE

14 282278-01 1 STARTER SOLENOID, 24 VOLTS DC

15 229202 1 CAP SCREW, HEX WASHER HEAD

16 268019-01 1 CLAMP BAND

1 281573-01 1 MOTOR, 24 VOLTS DC

25 of 31




ON' 14/10/2017
Spare Parts
SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM HYDRAULIC COMPONENTS
HYDRAULIC COMPONENTS August 2012 to present
E 6
(o) o] o
S - -
S 1 /E
: \
2;5 | 1
> 3
: T /E
% 4
=
&
-;:;)
(g- 7 5
o \
P
= L
2
% 8 \AD R .
= 9
[)
b E‘/ 10
= m
> =]
- =
; o
' (-]
3
~J
=
. \
= PUMP (REF)

40

26 of 31




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM HYDRAULIC COMPONENTS

Pos CPN Qty Description
2 224370-11 1 PLASTIC HOSE, 87” LG.
3 251739 1 VALVE, FLOW CONTROL 2 GPM
4 228151 1 STRAIGHT SWIVEL 3/8-18 F-M
5 226948-18 1 HOSE, 3/8” X 47-1/2" LG
6 252002 1 CYLINDER, 2” DIA. X 28” STROKE
7 228950 1 ELBOW, 3/8F-3/8F
8 030304 1 NIPPLE PIPE, 3/8” X 2-1/2” LG.
9 202406 1 ELBOW BRASS, 1/4” X 1/4”
10 800183 1 BUSHING, 3/8” X 1/4”
11 906714-01 1 ADAPTER. 3/8"F
1 202141 1 ELBOW BRASS, 1/4” X 1/8”

27  of 3




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PUMP BOX ASSEMBLY

PUMP BOX ASSEMBLY August 2012 to present

3 (CATCH)

CILL-TLL (888) XV 911-LZT (008) 0,906 VO ‘sBunds o mues -oay uosners 12611 [NJQ XN

REFER TO
PUMP ASSEMBLY
3 (LATCH)
2
ITEM QTY. PART NO. DESCRIPTION
REF 1 251741 PUMP BOX ASSEMBLY
1 1 260108 PUMP BOX COVER
2 1 260109 PUMP BOX
3 1 215139 CATCH AND FASTENER (WITH LATCH)
4 2 207645 POP RIVETS, 3/16” X 5/8” LG.
42

28  of 31




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM PUMP BOX ASSEMBLY
Pos CPN Qty Description
2 260109 1 PUMP BOX
3 215139 1 CATCH AND FASTENER (WITH LATCH)
4 207645 1 POP RIVETS, 3/16” X 5/8” LG.
1 260108 1 PUMP BOX COVER

29  of 3




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM CONTROL SWITCH

A t 2012 t t

CONTROL SWITCH G S

L

(7 N 5

=

SWITCH MOUNTING Syl —_
BRACKET (REF) 1 §
| 1A z

(&)

s

N

L 1 ~

e ] 3

(2 PLACES) 0K

- = (=]

[ =)

®

UP & DOWN DECAL g

CHANNEL {REF) §

(REF) .

<

_”\/\/ J

&

i

w

L

(63

<

g

w

o

-

<

=

)

E

7

8

ITEM| QTY. PART NO. DESCRIPTION =
1 1 250916 ELECTRICAL HARNESS & SWITCH ASSEMBLY ®z
1A 1 905206 SWITCH SEAL BOOT o
2 2 030458 SCREW, TAPPING, #10 X 1/2” LG. E

43

30 of 31




ON' 14/10/2017
Spare Parts
SPARE PARTS LIST
RCM MAINTENANCE MANUAL M-91-18 Rev E
RCM CONTROL SWITCH
Pos CPN Qty Description
1A 905206 1 SWITCH SEAL BOOT
2 030458 1 SCREW, TAPPING, #10 X 1/2” LG.
ELECTRICAL HARNESS & SWITCH
1 250916 1

ASSEMBLY

31 of 31




